This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
0 1-800-955-7075

Fiesta GT40045
Owner's Manual

Shop genuine replacement parts for Fiesta GT40045

Find Your Fiesta Grill Parts - Select From 625 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/fiesta/gt40045.html
https://www.appliancefactoryparts.com/gasgrillparts/fiesta/

The installation of this appliance.
must be in accordance with:

1. All applicable lacal codes, or in the
absence of local codes

2. i) Canada: must conform to current National
Standard CAN/CGA - B149 ,1/.2 - natural
gas/propane installation code.

I} U.S.A.: must conform to National Fuel
Gas Code, ANSI Z223.1, 1988 or latest
edithn.

Hazardous Fire or Explosion
may result if these
instructions are ignored..
It is. your.responsibility to see that your grili
is properly assembled, installed, and cared
for. Failure to follow instructions in this

manual could result in serious bodily injury
and/or property damage.

!f you smell gas:

Necessary Warranty Information:
Full Madel No. fram outer carion

| 2. Extinguish any open flame.

Date Purchased

RETAIN PROOF OF PURCHASE 70.VALIDATE WARRANTY
Fiesta Gas Grills LLG

One Fiesta Dr. Dickson TN, USA 37055

SAVE THIS MANUAL FOR FUTURE REFERENCE

Instailer must l¢ave instructions with fhe consumer for future reference,

NOTE: COSTOMER SERVICE TOLL FREE 1-800-396-3833

THIS APPLIANGE IS FOR OUTDOOR USE ONLY

ut off gas supply to appliance.

‘3. ‘Open'lid. _
4. I odorcontinues, immediately call your gas
-supplier-or your fire department.

» Leak test all connectians atter each tank refill.

» “Never check for leaks with a maich or open flame.

= _Do nol store or use gasoline or other flammable
vapors and liquids in the vicinity of this or any
-other appliance,

« An LP cylinder not connected for use shall not be
stored in the vicinity of this or any other
- appliance. i

SP5043-37




T 7 N 420X 1 12
| ASSEMBLY INSTRUCTIONS: ) I USSHEAD

TOOLS REQUIRED: _ SCREW (8)
716" Wrench, Small Adjustable Wrench, =
#2 Phillips Screwdriver.

* Extra Common Hardware Paris are supplied.
* Refer to diagrams to assemble your grill. :

WASHER (4) PUSH PIN (6)

qnnaanannnn
5

GONTOUR IS ON

NOTE: ENSURE
THE SAME SIDE OF
TANK LOCATORS THE GRLL AS THE

ARE AT RIGHT END] | 5yrrom PAN TANK
LOCATORS.

[fl Attach legs to batiom pan using 1 1/2” screws, washers and nuls.

[ Position front lower panel around outside surfaces of legs. Altach using push pins 2t the middie tabs on
the inside of the panel. Insert fingers of push pins into hale and then push the pin in to lock into place.
The lower tabs on the inside of the panel rest on top of the boltom pan. :

Position front upper panel at top of front lower panel,

ﬂPosilion left side panel inside of legs and push inlo place. Assemble using 1 1/2" screws and nuls at the
top of the panel. Use push pins at the bottom holes on the inside of the side panel.

'Rapeat for right side panel.




£\ 20X 112
TRUSS HEAD
SCREW (2) -

a1

14" - 20
NUT (2)

fanannaaenn

Attach back support and
(2) casling supports as
shown using 1 1/2"
screws and nuts to rear

legs only.

N\ 1at20X 11
TRUSS HEAD
SCREW (2)

an

1/4* - 20
NUT (2)

{00nnnaanm

Bl Position console between legs as
shown,

Assemble with 1 1/2" screws and
nuts but do not tighten.

B Pasition isft leg cover as shown.
Push lop tab into upper hole.on side
of consale. Rotale leg cover down to
push battom tab inta fower hale on
Side of consale.

Repeat for right leg cover.
[ Tighten all connections.

12]




Position base on suppors
as shown and secure with
3/4" bolt and nuts.

B Insert Grease clip through
hole as shown.

H Use a standard soup can
in clip ta caich grease.
(Can is not supplied.)

VI

oo

1/4°-20 X 3/4* BOLT (4)

1/4°-20 NUT (4)

Kl turn assembly onto
back.

H insert caster plugs and
caslers as shown. NOTE:
The front legs receive the
tocking casters.

El Turn assembly upright.

CASTER

SGREW (2)
#6-32 X 3/8°

n Attach valve / reguiator
assembly 1o console as shown
using 3/8"
screws.

[} instail control knobs

EJrovany ienmmon
From behind comsole, afign
maunting hales in ignitor with holes
In console, Install (2) screws as
shown. Install ignitor knab. Attach
adaptor wire round lerminal to
either tenminal of rotary ignitor.

-
e

-

-




g HELE INSTALLATIONS o ' N
5 ? f #10-24 FLANGE NUT
o o

k #10-24 x 1/2" SCREW

GAS VALVE I e
KNOB

»
C”GAS VALVE

BURNER
BRACKET

L..— %6 x 3/8" SCREWS (2) (]mm

#10-24
1. Install gas valve with #6 x 3/8" 1. Position Burner Bracket into @l FLANGE NUT (1)
screws (2) as shown. Base and attach with

2. Install gas valve Knob as Shown. #10-24 x 1/2" screw and E

T #10-24 x 1/2*

#10-24 flange nut as shown. HEX HD. SCREW (1)

1. Locate burner into burner bracket and over valve and
attach with #10-24 nut as shown.

]

#10-24 NUT
WHITE (1)

BURNER 8%

@) BURNER

.........

iMPORTANT
@ 2. ATTACH SIDE BURNER IGNITOR WIRE TO THE

#10-24 NUT SIDE TERMINAL ON THE PUSH BUTTON IGNITOR

OR ADAPTOR me ON HOTAHY IGNITOR,

1. Loosely attach burner resin frim with
(1) #10 - 24 x 1/2" screw and (1)
- #10 - 24 flange nut,

#10-24
FLANGE NUT (1)
#10-24 x 1/2"

#10-24 x 1/2*
[0 HEex HD. SCREW (1) HEX MD. SCREW (1)

FLANGE NUT (1)

14]




\ EREIEY aRxgow . 9T mllzw,
& 13%OVHE , ey ()
1HOddNS :

(MNdHSNd [\ - () Mauos =
"aH SSNYL "
i %Eaé
(v} M08 "QH SSNEL
PSR et
(s} 1NN
T 3ONYId PO

M3dos
S5 XP2-0LE

iayavie gy
1Hoddns

33 "GH S8l
we/b b X p2-0LR

"umays se s8joy oju] uojisod pus [jUb 1auing epjs @1eaa ¢ |
‘eoejd ojul %90 o} v uid ay) ysnd uey) pue ejoy ojut uid

ysnd jo sseBuy Hesuyj 'suid ysnd () Buisn o[quIEsSE PUB faYS 16| BJEa0T B
: *SUOJ1J8UL0A jja uel)y pue
U QUB #8138 /€ X p2-044 (1) PUE 'SINU puUB MeIds 27| | X ¥2 - 014 (2)
u : LD Yl 8|qUIBSSE pUB UMOUS S |e)d8lq poddns uonsad (g) uey) 'spnu pua melos
ATANISSY YINHAE 3QAIS 40 - i a BlaN gk LXv2 - Ot (2) yum sy (v) diquesse Ajesoo) pue Jauing opis 1yfiu 918301
MSIA HLVINHIONN e - eyl |

N &
SONVT b2-058

imioved | .
1HOddNS




Carelully insent and snap
ignitor elecirode to left
with a twisting motion
indo ignitor clip as

-shown. Push ignitor
clip between burner
halvez. Top surface of
clip rests on lop of
bumer flanges. Ensure
clip is firmly in place.

Carefully install bmer
throught holes in bottom of
casting. Ensure end of
ignitor electrode and wire fit
down through hola in
casting, and electrodé does

.not get damaged. Also
ensure burner legs fit into
casting slois and that
venturi lubes are centered
over valve orifices by 3/8°.

H Atach wice to ignitor end
terminal.

Securé (2) 1/16* cotler pins
“in 2 bumeyr feel as shown.

AN
ATITLLTLLAAL TR LR L LR LR WY, | \K_\\\\\\

@ ' Fig. 10




Install twa fiame trap rods on 2nd from outside ribs inside base.
Position flame trap with drain holes facing down on top of rods.’

Install two porcelain wire cooking grids.
or
Y insta porcelain steak grids.

- or
Install porcelain cast Iron grids.




sujd i8A0
youu Bums vopysod pue sinu -
S Yllm umoys se sujd eBuy
ainaas “yos) BUMS WISy Y
. HO

UMOYS 88 Uojjia0
"yoeu Bujuuem Jeddn) __Snm__ 2]

¢ 'UMOYS
B8 ORI [6A0] OM] BIGDEN
- [+ B

umays
68 Y984 BujuLes Jemo| |jeIeu| ﬂ

1 2 N\ S o
0 X 5 % o /
b Y /i
AN
Y 2

£ 2 1 SNOILdO

‘pejddns su ysnd
M ejquiesse pua oBoj uoijsad

Nid ONIH ¥OvH BNIMS
LON i1 ﬁ _HMMMMW

S

/" NOVH THART
Ao

. "sinu Buis vZ - 01y (2) Yim .
BI08S PUE ‘UMOyS 82 58588 puw ejpuBy Ofjer|d UGYSO4 E "ud aBuy By uo eaoad vy dija upda \am @388 PUB JGAGO UOKSOd « E m




sujd isA0
youl Bums uopsod pue sinu -
JH11 YliM umoys se sujd efuy
ainaas “yos) BUMS [wisy] Y
. HO

UMOYS 88 Uojjia0
"yoeu Bujuuem Jeddn) __Snm__ 2]

< 'UMOYs

58 %08 [2ne) o} TR
T R —

umays

T

62 You) BujuLes Jemo| |jeIeu| ﬂ

7

£ 2 1 SNOILdO

‘pejddns su ysnd
M ejquiesse pua oBoj uojjsad

Nid JONIH ¥OvH BNIMS
10N </ ﬁ

/" NOVH THART
B o5

. "sinu Buis 2 - 14 (2) Y .
9J108S PUB ‘UMOYS 9 5}px8El puB ejpusy ofsRid uosod « FEEAR  uid aBupy wbp uo eAcaiB u; diio Bupds Y @INISE PUB JEACO UOKSAY ¢ VL m




TANK INSTALLATION

Looselyaiachtank | Fig. 13 |
brackel using carriage bolt )
" and wing nut.
2] Pasiliof% tank on pan tank i
Raise tank bracket and
position over tank ring.
Tighten wing nut.

[00)
crll o

1/4%-20 WING NUT

WARNING: Bafare procesding with the follawing sieps, cosura you bave read; = L.F, Gas Cylinder © Hote aod Regulatar

Sections of the USE AND CARE INSTRUETIONS locaied at the front of this mamual, The LP. gas cylinder, & supplied with your grill, kas besn
emply for safely rezsons. The cyfinder must be purged of air, and filled, prior to use. Folfow all directions-under "1..P, Gas Cylinder - Filling"

section of the Use and Cars Instructioxs. : :

[l Beiore sitaching hoselreguiator o tank, be sure cylinder
- valve and appliance valves are OFF. The Q.C.C.1 cylinder
- valve has an infemal back chack module which will not allow
gas 1o flow uniil a connaction has been made. The valve is

Clockwise (left fo right) undil it stops. When attaching
regulator fo tank, make sure that the small probe In the
nipple Is centered in the mating Q.C.C.1 cylinder valve, tum
_the right hand threaded Q.C.C.1 nut onto the valve in
cockwise motion untll there is & positive stop. DO NOT USE
AWHENCH, HAND TIGHTEN ONLY,

IMPORTANT: encure hose
= does net contact the casting,
L) ocany ather parts which wil gethot

| fts]




IEMNG. | PART NO. DESCRIPTION PARTS REQD. | OFTIONAL
GT40045
1 SM48-1 COVER CASTING WITH LOGO & TEMP GAGE 1 X
2 SP25-19 COVER HANDLE WITH STUDS 1 o
3 SP7-14 COVER HANDLE GASKETS 2.
4 SP24-16 #10-24 WING NUT _2
5 SP11-30 FIESTA LOGO / TEMP GAUGE 1 —
& SP106-3 - SWING RACK 1 X
7 SP48-24 SWING RACK HARDWARE (2 PINS W/NUTS) 1 X
8 SP4-15 COVER SPRING CLIP 1
9 SP108-3 WARMING RACK UPPER _ 1 X
10 SP107-3 WARMING RACK LOWER 1 X ==y
11 SPe7-3 WARMING RACK - FORMED 2 LEVEL 1 X—
12a SPes-a COOKING GRILL WIRE PORCELAIN 2 X
12b SP5-3 COOKING GRILL WIRE PORCELAIN HEAVY 2 X
12c SM2-3G STEAK GRIDS STAMPED PORCELAIN 2 X
12d SP1213 STEAK GRIDS CAST PORCELAIN 2 X
13 5P259 FLAME TRAP BAR 1
14 SPE8-6 FLAME TRAP ROD 2
152 SM76-12 BURNER PROPANE ~ ALUMINIZED 1 X =
15b SM29-12 BURNER PROPANE - STAINLESS STEEL 1 X _
15¢ SM78-12 BURNER NATURAL ALUMINIZED 1 X~
154 SM43-12 BURNER NATURAL STAINLESS STEEL T X
18 SP2-32 COTTERPIN 1/16" X 1" 2 _
17 SP1TA-24. IGNITOR CLIP ON chw ELECTRODE AND WIRE 1 v
18 SM4B-2 BASE CASTING 1 .
19 SP8-15 GHEASE CUP CLIP 1 .
20 SP85-4 VALVE ASSEMBLY 45,000 B.T.U/HA - HOSE & REGULATOR 1 .
.21 Shi2s-31 CONSOLE ( ROTARY IGNITOR GRILLS) SPECIFY PART # UNDER KNOB 1

22 SPSA7 KNOB ROTARY IGNITOR - 1 ]
23 SP7-7 CONSOLE KNOB 2 _
24 SP39B-24 ROTARY IGNITOR 1 _
25 SM36-6 TANK BRACKET 1 .
26 SMB5-8 CASTING SUPPORT 2
27 SM40-8 LEG 4 _
28 SP2-17 WASHER M 4
2 SM12-9 BOTTOM PAN 1 _
0 SP6A-9 LH. RESIN SHELF 1 _
31 SP26-15 PUSH PIN 10
a2 5P20-9 RH. RESIN SHELF 1
33 SP22-10 TANK 20 Ib O.P.D. 1 X
24 SP11-18 1/4” FLANGE NUT 17
3 SP5-18 1/4"-20 X 3/4° BOLT 4
36 SP30-21 1/47-20 X 1 1/2* TRUSS HEAD SCREW 12 .
37 SP2-18 CARRIAGE BOLY 1 ‘
28 SP2-18 WING NUT 1
39 5P5-33 CASTER PLUG 4 ~
40 sP1322 CASTER (LOCKING) 2
41 SP14-22 CASTER {NON-LOCKING) 2 "
42 SM30-6 BACK SUPPORT 1 ~
43 SP14-9 SIOE PANEL - RIGHT 1 ]
44 SP15-8 SIDE PANEL - LEFT 1
45 SP16-9 FRONT PANEL - UPPER 1
46 SP17-8 FRONT PANEL - LOWER 1 B
47 SP18-9 LEG COVER - RIGHT 1
a8 8P19-9 _LEG COVER - LEFT 1

20




ITEM NO| PARTNO DESCRIPTION PARTS REQD. | OPTIONAL
GT40045
| 49 | smeag2 |  SIDEBURNER BASE 1
50 $p42-12 |  BURNERWITH IGNITOR i
51 SP23.16_ — #1024 HEX NUT - 7
52 _SMSB6 RURNER BRACKFT 1
53 | SIDEBURNER GRILL 1
54 SP41-18 #10-24 X 3/4" TRUSS HEAD SCREW 3
55 | SP&T _ . JimEBUBNEB.mB i
56 SP40-18 4
57 SMB0A-6 ~ 1

CUSTOMER SERU‘ICE TOLL FREE "EnB{iG 396-3838

LEGEND
x
] IDENTIFIES ETHER/OR OPYIONS
X

X’ IDENTIFIES PART IS OPTIONAL DEPENDENT
ON FEATURES PURCHASED WITH GRILL

Fiesta Gas Barbeque Grill: MODEL GT 40045
How to Order Spare Parts: When ordering, always give the

fallowing information:

1. The Part Number 2. The Model Description

3. The Part Color 4. The Part Description

5. The Serial Number

S ._ . . [21]










